Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)
3. Second notice (NAPD-Notice of Preliminary Decision)
e English
e Alternative Language (Spanish)
4, Application materials *
5. Draft permit *
6. Technical summary or fact sheet *

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)
[...]
mL
mL
mL
mL
mL

mL

Report Printed:

%R Limits
80-120
%R Limits
84.5-1154
84.5-1154
69.5-130.4
Final Units
10.0 mL
300 mL
100 mL
6.00 mL
25.0 mL
25.0 mL
25.0 mL
100 mL
200 mL
100 mL
25.0 mL
1000 mL
100 mL

RPD

2.35

RPD

1.19
4.95

Municipal Ops and Consulting
9/6/24 10:07
H027683

RPD
Limit Batch

Austin

M181893
20 M181893
M181893

RPD
Limit Batch

Austin

M181848
M181848
20 M181848
20 M181848
M181848

External
Dilution

Factor

A A A a A

A A A A AN

Batch

M181920
M181792
M181871
M181882
M181832
M181921
M181848
M181866
M181878
M181805
M182129
M181980
M181893

M181871

Form: C:\ELMNT\FORMAT\ATL 050724 FIN_LS.RPT

| Page 7 of 8 H027683_1 ATL 050724 FIN_Is 09 06 24 1007




BRYAN FACILITY

635 Phil Gramm Boulevard
Bryan, TX 77807

Phone: (979) 778-3707
Fax: (979) 778-3193

A

AQUA-TECH

LABORATORIES

3512 Montopolis Dr. Suite A

AUSTIN FACILITY

Analytical Report

Austin, TX 78744
Phone: (512) 301-9559
Fax: (512) 301-9552

Municipal Ops and Consulting
Report Printed: 9/6/24 10:07
H027683

Cooler ID Temperature °C
Y011 0.8
H027683-01 Grab

Container & Description
A 4LP Bottle
D  OG pH Chk - 1LP HCI

H027683-02 Grab

Container & Description
A 4LP Bottle
D OG pH Chk - 1LP HCI

H027683-03 Grab

Container & Description

A AMM NO3 TKN 0.25LP H2S04
D PO0.25LP H2SO4

G ClCond SO4 TDS 1LP

Sampled & Submitted to Lab by:

Chain-of-Custody Summary
The following record summarizes custody for work orders sampled by Aqua-Tech Laboratories, Inc. personnel on route.
Original signatures are kept on file by Aqua-Tech Laboratories, Inc. and are available upon request.

WORK ORDER H027683

Condition Good? On Ice? Preservation Correct?

Yes Yes Yes

Sampling Begun:  8/23/24 8:40

pH Checks / Comments Container & Description
B OG - 1LG Amber HCI

pH<2

Sampling Begun: ~ 8/23/24 8:40

pH Checks / Comments Container & Description
B OG - 1LG Amber HCI

pH<2

Sampling Begun:  8/23/24 8:57
pH Checks / Comments Container & Description
pH<2 B ALK 0.25LP

E TSS 2LP

H Mn Corr 0.25 LP

Denise Boler (Route Driver)

Custody Maintained by ATL? See comments below or comments and qualifiers with

Yes analytical results explaining any "No" answers.

Sampling Ended: ~ 8/23/24 8:40

pH Checks / Comments Container & Description

C OG- 1LG Amber HCI

pH Checks / Comments

Sampling Ended: ~ 8/23/24 8:40

pH Checks / Comments Container & Description

C OG - 1LG Amber HCI

pH Checks / Comments

Sampling Ended:  8/23/24 8:57

pH Checks / Comments Container & Description
C CBOD1LP
F Ecoli 0.15L StP Na2S203

| NO2 0.25LP

pH Checks / Comments

Received: 8/23/24 13:04 By Denise Boler ( Austin )

| Page 8 of 8 H027683_1 ATL 050724 FIN_Is 09 06 24 1007




M *W Meyer Ranch MUD of Comal County

TPDES Permit Renewal Application

Attachment G: WWTP Process Flow Diagram (DTR 1.0)

75



MBR 3

FAMEYER RANCH\PROJECTS\21-055-AUS - MEYER RANCH MUD\DRAWINGS\EXHIBITS\TPDES PERMIT RENEWAL PROCESS FLOW DIAGRAM EXHIBIT.DWG, 10/29/2024, RYAN HICKS

- SECONDARY ANOXIC AERATION MBR MBR >
FINE SCREEN BASIN BASIN BASIN 1 BASIN 2
i
! SUPPLEMENTAL
»| EQUALIZATION TANK - ANOXIC BASIN AERATION BASIN »| UV DISINFECTION - IRIE’IF(;: k%'é’;‘\lTPTOOND
I
MBR 4 '
- SECONDARY ANOXIC AERATION MBR MBR -
FINE SCREEN BASIN BASIN BASIN 1 BASIN 2
,< ______________
| !
|
| I
Y |
MBR 3 - was-L——
|
|
|
SUPPLEMENTAL F——— —
| |
| |
| |
MBR 4 —WAS-T———>| :
|
! | |
| |
I | |
- ———— — — — — — — — — y |
|
|
B —> AERATED
SLUDGE
SLUDCE »  LIQUID HAUL
TANK

MALONE xWHEELER

SINCE [NC. 1995
CIVIL ENGINEERING % DEVELOPMENT CONSULTING % PROJECT MANAGEMENT

5113 Southwest Pkwy, Suite 260

MEYER RANCH MUD OF COMAL COUNTY

TPDES PERMIT RENEWAL Phone: (512) 899-0601 Fax: (512) 899-0655
ATTACHMENT F: MEYER RANCH WWTP PROCESS FLOW DIAGRAM Firm Regisfration No. F-786

F:\Meyer Ranch\Projects\21-055-AUS - Meyer Ranch MUD\Drawings\Exhibits\TPDES PERMIT RENEWAL PROCESS FLOW DIAGRAM EXHIBIT.dwg, 1



MxW

Meyer Ranch MUD of Comal County
TPDES Permit Renewal Application

Attachment H: WWTP Site Plan (DTR 1.0)

77



FAMEYER RANCH\PROJECTS\21-055-AUS - MEYER RANCH MUD\DRAWINGS\EXHIBITS\SITE PLAN\240930\MEYER RANCH MUD_SITE PLAN_EXHIBIT.DWG, 10/3/2024, RYAN HICKS

UNIT 18 - PROPOSED
RESIDENTIAL DEVELOPMENT

UNIT 17 - PROPOSED
RESIDENTIAL DEVELOPMENT

k!
UNIT 16 - PROPOSED
RESIDENTIAL DEVELOPMENT

-
=
l"_.
0
T UNIT 13 - PROPOSED
RESIDENTIAL DEVELOPMENT
=
L
c
I'E.'I. . |.\:EII
O Mol
R
'-.E-
&
£
db
B
T
4 _
v,
L

PROPOSED WATER
QUALITY POND U9-2

PROPOSED WATER
QUALITY POND U9-1

PROPOSED WATER
QUALITY POND U10-2

UNIT 14 - PROPOSED
RESIDENTIAL DEVELOPMENT

PROPOSED WATER
QUALITY POND U10-1

PROPOSED WATER
QUALITY POND U8-1

|"="- i =
~E Highaay 40

[ 3009 |

31 PROPOSED WATER =

QUALITY POND U1-1

UNIT 15 - PROPOSED

RESIDENTIAL DEVELOPMENT

PROPOSED WATER
QUALITY POND U7-1

Kraft Cemaetery

PROPOSED WATER
QUALITY POND U6-1

Y ioIEEY A6

MEYER RANCH MUD OF COMAL COUNTY

TPDES PERMIT RENEWAL

ATTACHMENT G: MEYER RANCH WWTP SITE DRAWING

MEYER RANCH MUD

o
T,
B
'.:-"'"F
i S
.-:‘-I._
P
-.-'._.l
L
.Ir_'-f
L}
'-:-C" ._:.-:'
.
RN
v ¥
s
.
i}
=
K
Valley view

JLRTE

"-.'1:1""?'

0

—— e ¢ cams s ¢ ==

s
=
“ L
.' . . ™ s .—.'- 1
"'.:, .I'.;:l._'r-_-:ll.-.:'i.l M -
.‘.'l —
-.-:"_._.- ._:-;
L
Ll
==
=
L.
] o
b
o
'-:I.
o
.-l
Hel
- i
._-._i o=
! F
)
ﬂ'_ _-_':
3
o
I-
e
s
:.'_..:I
":-'.l'.,l

il Y P
* Highway 4
y. 8

%

00'

SCALE: 1" = 600'

LEGEND

EXIST. AREA BOUNDARY

EXIST. PROPERTY BOUNDARY

EXIST. LOT LINE

EXIST. EDGE OF PAVEMENT

EXIST. FLOOD PLAIN

PROP. PROPERTY BOUNDARY

PROP. LOT LINE

PROP. EDGE OF PAVEMENT

MEYER RANCH MUD SERVICE AREA BOUNDARY
MEYER RANCH MUD AREA BOUNDARY

© 2024 Microsoft Corporation © 2024 TomTom h 't-r-.r.-w- M ALO N E * WH EELER

SINCE [NC. 1995

CIVIL ENGINEERING % DEVELOPMENT CONSULTING % PROJECT MANAGEMENT

5113 Southwest Pkwy, Suite 260
Austin, Texas 78735

Phone: (512) 899-0601 Fax: (512) 899-0655

Firm Registration No. F-786

F:\Meyer Ranch\Projects\21-055-AUS - Meyer Ranch MUD\Drawings\Exhibits\SITE PLAN\240930\MEYER RANCH MUD_SITE PLAN_EXHIBIT.dwg, 1



M *W Meyer Ranch MUD of Comal County

TPDES Permit Renewal Application

Attachment I: Approved Summary Transmittal Letters (DTR 1.0)

77



Bryan W. Shaw, Ph.D., P.E., Chairman
Toby Baker, Commissioner

Jon Niermann, Commissioner

Richard A. Hyde, P.E., Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution
November 30, 2017

Brett D.E. Pugh, P.E.

Brown & Gay Engineers, Inc.

10777 Westheimer Road, Suite 400
Houston, Texas 77077

Re:  Randolph Todd Company LLC
Meyer Ranch Wastewater Treatment Facility, Sic Code 4952
Permit No. WQo015314001
WWPR Log No. 0717/062
CN604698464, RN107818577
Comal County

Dear Mr. Pugh:

On July 13, 2017 TCEQ received the project summary transmittal letter dated July 13, 2017 for
construction or placement of a wastewater treatment facilty to be owned by the Randolph Todd
Company and located in the Meyer Ranch area of Comal County Texas. The Meyer Ranch
treatment facility is regulated by TCEQ Water Quality permit No. WQ 0015314001. The work
being completed for this project will allow for treatment and discharge at the permitted interim
I average daily flow of 0.15 MGD average daily flow (417 gpm 2 hr peak flow), with effluent
limitations of 5 mg.l of CBODs5, 5 mg/l TSS, 2 mg/1 NH3-N, 0.5 total phosphorus, and 8 total
nitrogen. The specifc items include in thetteatment facilty are listed below.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules
titled, Design Criteria for Wastewater Systems.

The specific items included within the scope of this project are as follows:

e On-site lift station
o 12 ft. diameter wet well
o Separate valve and flow meter vault
o 2-25 HP 550 gpm pumps with 74 TDH .
o 8inch force main
o Required site access road, emergency generator (sized for ultimate phase)
 Headworks (designed for ultimate/final permitted phase 0.39 MGD ADF)
o 2in-channel rotary drum fine screens with opening less than 0.2 mm and integral
screenings press and washing
o Screening discharge to bagging unit
o Fixed overflow weir to bypass channel with manual coarse screens for high flow
conditions

P.O.Box 13087 e Austin, Texas 78711-3087 ° 512-239-1000 e tceq.texas.gov

How is our customer service? — tceq.texas.gov/customersurvey

printed on recycled paper using vegetable-based ink



Brett D.E. Pugh, P.E.
Page 2
November 30, 2017

e 7,588 ft3equalization tank
o Original equalization tank sized for permitted interim phase I and II flows
o Coarse aeration for mixing at 2.0 scfm per 1000 gallons

¢ Membrane bioreactor (MBR)
o Each MBR consists of
= anoxic tank - 29,892 gallons
»  pre-aeration tank — 34,874 gallons
* membrane tank — 26,928 gallons
o Prefabricated welded carbon steel tank with covers
o Phase I will consist of 2 membrane trains with 3 membranes per train (6 total
membrane units with 200 modules per unit with 15.6 ft2 per module)
o 18,720 ft2total membrane area phase I
o Each membrane units includes an equipment skid for blowers, transfer pumps, and
membrane cleaning equipment, instrumentation and controls
e Ultra-violet (UV) disinfection
o Closed vessel UV system
o PhaseI 2 UV units, 1 bank per unit
e Chlorine dosing for rechlorination of effluent since the effluent is sent to a holding pond
prior to land application
e Aerobic Sludge digester — Phase I volume is 4,100 ft3

Based on a review of the treatment system parameters, component volumes and influent
wastewater characteristics the treatment system seems to meet at least the minimum
requirements set in 30 TAC Chapter 217: Design Criteria for Wastewater System. Based on the
results of the TCEQ review the system is conditionally approved for completion. The conditions
of this approval are that all work be perform according to 30 TAC Chapter 217 guidelines. This
should include that the required spare parts be available for the UV system, the required
chemical feed equipment be installed, and that the emergency power requirements be in place.

TCEQ does have a concern with the overflow weir and bypass channel configuration. It is
indicated that the bypass channel will have coarse screen. There was no mention that the
overflow channel would send wastewater back to the inlet of the headworks and the concern is
that the coarse screens will not provide adequate screening to remove items which may be
deleterious to the membrane units.

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary
transmittal letter, and the final version of the project plans and specifications. These materials
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must
show substantial compliance with Chapter 217. All plans and specifications must conform to any
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which
shall be addressed in the engineering report are discussed in §217.6(c). Additionally, the
engineering report must include all constants, graphs, equations, and calculations needed to
show substantial compliance with Chapter 217. The items which shall be included in the
summary transmittal letter are addressed in §217.6(c)(1)-(10).



Brett D.E. Pugh, P.E.
Page 3
November 30, 2017

If in the future, any variances from the Chapter 217 requirements are desired for the project,
each variance must be requested in writing by the design engineer. Then, the TCEQ will
consider granting a written approval to the variance from the rules for the specific project and
the specific circumstances.

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change
orders must include the signed and dated seal of a Professional Engineer licensed in the State of
Texas.

This approval does not mean that future projects will be approved without a complete plans and
specifications review. The TCEQ will provide a notification of intent to review whenever a
project is to undergo a complete plans and specifications review. Please be reminded of 30 TAC
§217.7(a) of the rules which states, “Approval given by the executive director or other authorized
review authority does not relieve an owner of any liability or responsibility with respect to
designing, constructing, or operating a collection system or treatment facility in accordance with
applicable commission rules and the associated wastewater permit”.

If you have any questions, or if we can be of any further assistance, please call me at (512) 239-
1372.

Si i
e
fmj 0 .M
Paul A. Brochi, P.E.
Wastewater Permits Section (MC 148)
Water Quality Division
Texas Commission on Environmental Quality

PAB/Ib

cc: TCEQ, Region 13 Office



Jon Niermann, Chairman

Emily Lindley, Commissioner
Bobby Janecka, Commissioner
Toby Baker, Executive Director N

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

March 18, 2020

Jaime Miller, P.E.

Integrated Water Services, Inc.
4001 North Valley Drive
Longmont, CO 80504

Re:  Meyer Ranch Municipal Utility District of Comal County
Meyer Ranch Mud Temportary WWTP
Permit No. WQo0015314-001
WWPR Log No. 0220/114
CN605008176, RN107818577
Comal County

Dear Ms. Miller:

On February 6, 2020, TCEQ received the project summary transmittal letter dated February 6,
2020 for installation of a temporary 50,000 gpd wastewater treatment plant for Meyer Ranch
MUD of Comal County. This plant will be regulated by Water Quality Permit WQo0015314001,
currently in for an amendment to set an interim flow for the 50,000 gpd for this temporary
plant. The current set effluent concentration limits in the water quality permit for this
temporary plant phase and subsequent phases are 5 mg/1 for CBoD5, 5 mg/1 for TSS, 2 mg/1 for
NH3-N, 0.5 mg/1 for total phosphorus, 8.0 mg/!1 for total nitrogen, and 126 cfu/100 ml for E.coli
with a minimum dissolved oxygen concentration of 4 mg/1. The specific units which make up
the temporary treatment plant are listed below. The rules which regulate the design, installation
and testing of domestic wastewater projects are found in 30 TAC, Chapter 217, of the Texas
Commission on Environmental Quality (TCEQ) rules titled, Design Criteria for Wastewater

Systems.

The temporary treatment plant is comprised of the following items:
e 1-10,000 gallons polyethylene flow equalization tank
e A duplex equalization pump station
e Dual fine screens to capture heavy or large solids, 2 mm openings, Ovivo FS600
e A four-zone membrane bioreactor system

o 4,800 gallon each zone

o 1anoxicand 3 MBR zones’

o Clean in place (CIP) membranes
o Air scour blowers for membranes
o Carbon and alum feed system

o Duplex waste activated sludge (WAS), transfer, and permeate pumps
e 1-8,900 gallons polyethylene sludge holding tank with aeration unit
e Duplex blowers for equalizations and sludge aeration
e 6 ultraviolet (UV) disinfection units

P.0.Box 13087 ° Austin, Texas 78711-3087 o 512-239-1000 ¢ tceq.texas.gov

How is our customer service?  tceg.texas.gov/customersurvey

printed on recyvcled paper using veqetable based ink




Jaime Miller, P.E.
Page 2
March 18, 2020

Plant equipment continued:
o Effluent flow meter
e Control panel
e 48 KW emergency natural gas generator
e 274 KW natural gas generator
e 200 gpm lift station pumps

The TCEQ review of the submitted documentation and plans for the temporary plant seem to
indicate that as designed the plant will meet at least the minimum requirements of 30 TAC
chapter 217: Design Criteria for Wastewater Systems. Given the result of the TCEQ review the
temporary plant is conditionally approved for construction based on the following conditions
being met:

e In agreement with the issued 30 TAC Chapter 210 Reclaimed Water authorization the
plant can not be brought online until an effluent line is completely constructed.

e Aliner certification must be submitted and approved by TCEQ for the reclaimed water
pond on site prior to the plant being able to place effluent into the pond

e Any above ground lines must incorporate secondary containment (pipe-in-a-pipe) to
alleviate any possible unauthorized discharges

e The entire plant must be within a secondary containment area to alleviate possible
unauthorized discharges

e The temporary plant must allow for treated effluent to flow to both the effluent discharge
line and the effluent storage pond

e An amendment to the issued WPAP should be sought for the two above ground storage
tanks being for flow equalization and sludge holding

e The permit amendment for the 50,000 gpd flow must be approved

Also, as part of the ongoing permit amendment a request should be made for having flow
determination to be labeled as instantaneous for the interim 50,000 gpd phase. Also, a variance
to 30 TAC Chapter 217.33(c) should be requested and adequate justification submitted for the
use of the magnetic flow meter at the temporary plant.

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary
transmittal letter, and the final version of the project plans and specifications. These materials
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must
show substantial compliance with Chapter 217. All plans and specifications must conform to any
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which
shall be addressed in the engineering report are discussed in §217.10. Additionally, the
engineering report must include all constants, graphs, equations, and calculations needed to
show substantial compliance with Chapter 217.

If in the future, additional variances from the Chapter 217 requirements are desired for the
project, each variance must be requested in writing by the design engineer. Then, the TCEQ will
consider granting a written approval to the variance from the rules for the specific project and
the specific circumstances.



Jaime Miller, P.E.
Page 3
March 18, 2020

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change
orders must include the signed and dated seal of a Professional Engineer licensed in the State of
Texas.

Please be reminded of 30 TAC §217.7(a) of the rules which states, “Approval given by the
executive director or other authorized review authority does not relieve an owner of any liability
or responsibility with respect to designing, constructing, or operating a collection system or
treatment facility in accordance with applicable commission rules and the associated wastewater
permit”.

If you have any questions, or if we can be of any further assistance, please call me at (512) 239-
1372.

Wastewater Pern'.lit-s Section (MC 148) ; ;a :

Water Quality Division
Texas Commission on Environmental Quality

PAB/tc

Cc: Mr. Aaron Newman, P.E., BGE, Inc.
Mr. John Montgomery, Municipal Operations and Consulting



bee:  TCEQ, Region 13 Office
Mr. Firoj Vahora, Waster Permitting Section, Municipal Permits Team



Jon Niermann, Chairman
Emily Lindley, Commissioner

Bobby Janecka, Commissioner
Erin Chancellor, Interim Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

June 29, 2023

Dennis Lozano, P.E.
MALONE/WHEELER, Inc.

5113 Southwest Parkway, Suite 260
Austin, Texas 78735

Re:  Meyer Ranch Municipal Utility District of Comal County
Meyer Ranch Wastewater Treatment Plant Expansion
Permit No. WQo0015314-001
WWPR Log No. 0223/070
CN605008176, RN107818577
Comal County

Dear Mr. Lozano:

On February 16, 2023, TCEQ received the project summary transmittal letter dated February 13,
2023 which provided the details of an expansion project for the Meyer Ranch MUD of Comal
County wastewater treatment facilty in the Meyer Ranch subdivision in Comal County, Texas.
This project is designed to expand the plant’s treatable capacity from 0.15 MGD to 0.30 MGD
with a peak daily flow of 1.20 MGD; the current permitted interim II flow phase. The Meyer
Ranch treatment facility is regulated by TCEQ Water Quality permit No. WQ0015314001, which
contains effluent concentration limits the plant must meet of 5 mg/1 of CBOD5, 5 mg/1 of TSS, 2
mg/1 of NH3-N, 0.5 mg/1 of total phosphorus, 8 mg/1 of total nitrogen, and 126 cfu/100 ml for
E. coli while maintaining a minimum dissolved oxygen concetration od 4.0 mg/1.

The submitted expansion project essentially places a like or identical tratment unit into service
to double the treatment capcity. The specifc items included in the teatment facilty are listed
below.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules

titled, Design Criteria for Wastewater Systems.

This expansion projects scope-of-work includes the following items:
¢ Installing an 850-gpm pump in the existing onsite influent lift station
o Work with the 2 existing 570 gpm pumps
o Firm capacity 1.2 MGD
» Using the existing headworks structure, originally sized for 0.39 MGD final flow
e Installation of a sludge volute press to reduce WAS liquid hauling,
o Two (2) rotary lobe sludge pumps installed in the sludge tank,
o Use of four (4) roll-off sludge contained for the dewatered sludge,

P.0. Box 13087 * Austin, Texas 78711-3087 ¢ 512-239-1000 * tceq.texas.gov

How is our customer service? tceq.texas.gov/customersurvey
printed on recycled paper




Dennis Lozano, P.E.
Page 2
June 29, 2023

¢ Installing an additional equalization basin
e Installing a flow splitter to proportion flows between the two treatment trains
o Installing a second MBR treatment bioreactor
o 2 MBR tanks (MBR’s 3 and 4)
* Two (2) MBR basins per tank
e Four (4) cassettes per MBR tank, Eight (8) cassettes total
e 5,167 sf per cassette
* 20,668 ft2 per MBR tank, 41,336 ft2 total surface area
= A (1) Pre-aeration basin
* An (1) anoxic basin
* Secondary fine screen, 2 mm perforated plate
o Installing an additional supplemental tank
* Anoxic basin
= Aeration basin
Expansion of Micro-C carbon and alum feed systems
Installation of second UV disinfection unit
Three chemical storage tanks with containment trays
Three chemical additive tanks with containment trays
Magnetic effluent flow meter

The submitted summary transmittal letter also contained a request for a variance of 30 TAC
Chapter 217.33(b) which requires an effluent flow measuring device to have an open channel to
allow for easy inspections, calibration, and cleaning. The engineer is proposing the variance to
use solely a magnetic flow meter as the method of effluent flow measurement. 30 TAC 217.33(c)
requires flow measurement to use a combination of a primary and secondary flow meters; and
defines a primary flow meter as a flow measurement method which includes a weir or flume,
with a non-corrosive ruler or staff gauge which allows for manual measurement. Another issue
comes with needing to meet 30 TAC 217.33(a) which requires effluent flow measurement to be
within 10% error. With a mag meter as the sole effluent flow meter, the inspectors will have no
way to prove the measurement shown is within 10 % error; a second or primary meter is needed
to allow comparison of flow rates. TCEQ is currently reviewing the flow meter measurement
section of 30 TAC Chapter 217 and may update the rule to include some language concerning
use and requirements for magnetic flow meters but that is not yet complete, and it is not
expected to allow a single meter for measurement. Given the reasons mentioned, TCEQ is
denying the requested variance of not having the weir or flume with the staff
gauge.

The TCEQ review of the submitted project information seems to indicate that the
design of expanded plant, except for the use of the magnetic flow meter, meets at
least the minimum requirements of 30 TAC Chapter 217: Design Criteria for
Wastewater Systems. Given the result of the TCEQ review the expansion of the
current treatment system to enable treatment of the interim II ADF of 0.30 MGD is
conditionally approved for completion. The condition of the approval is the
handling of the issue with the denied variance and placement of a primary flow
meter within the system.



Dennis Lozano, P.E.
Page 3
June 29, 2023

TCEQ does have a concern with the design influent BOD concentration of 250 mg/1. If the
influent wastewater is from older construction or existing subdivisions this value may be correct.
If the plant expansion is needed to handle loading from new construction in subdivisions using
the latest water conservation equipment the design value is considerably lower than the normal
values TCEQ has been seeing. Care must be taken to ensure the plant is not organically
overloaded.

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary
transmittal letter, and the constructed version of the project plans and specifications. These
materials shall be prepared and sealed by a Professional Engineer licensed in the State of Texas
and must show substantial compliance with Chapter 217. All plans and specifications must
conform to any waste discharge requirements authorized in a permit by the TCEQ. Certain
specific items which shall be addressed in the engineering report are discussed in §217.10.
Additionally, the engineering report must include all constants, graphs, equations, and
calculations needed to show substantial compliance with Chapter 217.

If in the future, additional variances from the Chapter 217 requirements are desired for the
project, each variance must be requested in writing by the design engineer. Then, the TCEQ will
consider granting a written approval to the variance from the rules for the specific project and
the specific circumstances.

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change
orders must include the signed and dated seal of a Professional Engineer licensed in the State of
Texas.

The TCEQ will provide a notification of intent to review whenever a project is to undergo a
complete plans and specifications review. Please be reminded of 30 TAC §217.7(a) of the rules
which states, “Approval given by the executive director or other authorized review authority
does not relieve an owner of any liability or responsibility with respect to designing,
constructing, or operating a collection system or treatment facility in accordance with applicable
commission rules and the associated wastewater permit”.

If you have any questions, or if we can be of any further assistance, please call me at (512) 239-